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NO. Tests Item and Requirement Result Conclusion

The difference between this type and the tested type:
-38.3.21  (a) 0.1 20

% );

a changer of more than O.lg or 20% by mass

whichever is greater, to the cathode, to the anode, or

to the electrolyte;

(b) -
20% , 20%);

(b) For rechargeable cells and batteries, a change in

Watt-hours of more than 20% or an increase in

voltage ofmore than 20%;

(c)

a changer that would materially affect the test result.
-38.3.4.1 [Altitude simulation )

Pass

Mo mass loss) 0%

Pass

(mo leakage)

Pass

(ho venting)

Pass

(mo disassembly)

Pass

(ho rupture)

_——— — Pass

nofire)

Pass

90 %
the open circuit voltage of each test cell or battery 0.8
after testing is not less than 90% of its voltage
immediately prior to thisprocedure

-38.3.4.2 [(Thermal test)
[Mo mass l0ss) ).008%

Pass

Pass

Pass

(mo leakage)

Pass

(mo venting)

- Pass

(mo disassembly)

Pass
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NO. Tests Item and Requirement Result Conclusion

(Mo rupture)

—_ Pass

nofire)

Pass

90 %
the open circuit voltage of each test cell or battery B. 20N
after testing is not less than 90% of its voltage
immediately prior to this procedure

-38.3.4.3 Vibration)
[ho mass loss) N].0983%

Pass

Pass

Pass

[ho leakage)

Pass

(Do venting)

Pass

(mo disassembly)

Pass

(mo rupture)

nofire) I_:I

L ] Pass

Pass

90 %
the open circuit voltage of each test cell or battery D 2%
after testing is not less than 90% of its voltage
immediately prior to this procedure

-38.3.4.4 Shock)
Mo mass loss) N).045%

Pass

Pass

Pass

(o leakage )

Pass

(Mo venting)

Pass

(mo disassembly)

1 Pass

Mo rupture)

Pass

nofire)

Pass
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NO.

-38.3.4.5

-38.3.4.6

-38.3.4.6.

-38.3.4.6.3

-38.3.4.7

Tests Item and Requirement

90 %

the open circuit voltage of each test cell or battery
after testing is not less than 90% of its voltage

immediately prior to thisprocedure
[External short circuit)

170 °C
their external temperature does not exceed 170 V
-- 6
within six hours ofthis test

(Mo disassembly)
(mo rupture)
nofire)

Impact) / Crush)

Impact)

170V
their external temperature does not exceed 170 V
-- 6
within six hours ofthis test

(mo disassembly)
nofire)

Crush)

170 °C
their external temperature does not exceed 170 V
-- 6
within six hours ofthis test

(mo disassembly)
nofire)

(Overcharge)

- 7
within seven days ofthe test
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(Mo disassembly)

Pass

nofire)

Pass

-38.3.4.8 (FForced discharge)

- 7
within seven days ofthe test

(mo disassembly)

nofire)
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